Caterpillar assembly #2274948 drawings for  657G Wheel Tractor.
* Last version maybe changed.
12

Electrical And Starting System Assembly 227-4948 Wiring GP-ENGINE(Caterpillar 657G wheel tractor)

Part NO. 227-4948
Name Wiring GP-ENGINE
Section Electrical And Starting System
Modifier -
SNP A4G IESCN SEBP44020204
Updated 2018-10-17
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Power-Cat.COM have excellent quality Guarantee.

CAT 657G Electrical And Starting System 227-4948 Assembly

227-4948 Wiring GP-ENGINE , S/N A4G1-UP, Part OF 309-2520 Wiring GP-TRACTOR
Model: Caterpillar 657G
Catalog: Wheel Tractor
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 2 5N-2126 5N-2126 Connector THERMOCOUPLE 1 N
2 1F-0750 1F-0750 NUT-WELD 3/8-16-THD 1 N
2 5 114-5333 114-5333 Switch AS-PRESSURE AIR CONDITIONER, HIGH 1 N
2 186-3735 186-3735 PIN-CONNECTOR 16-GA TO 18-GA 4 N
2 6 115-3973 115-3973 Spacer 10.5X25X45-MM THK 1 N
2 7 149-6371 149-6371 Switch AS-PRESSURE A/C Compressor CLUTCH)(AIR CONDITIONER, LOW 1 N
2 9 161-9926 161-9926 Sensor GP-PRESSURE TURBOCHARGER INLET Y 1 N
1 12 189-5746 189-5746 Sensor GP-SPEED ENGINE OUTPUT Y 1 N
1 13 200-6345 200-6345 SADDLE-MOUNTING DUAL SWIVEL C 1 N
1 9W-0844 9W-0844 SOCKET-CONNECTOR 14-GA TO 16-GA 2 N
1 3E-8557 3E-8557 Bolt M5X0.8X39.37-MM M 1 N
1 9X-3401 9X-3401 PIN-CONNECTOR 16-GA TO 18-GA 10 N
1 9X-3402 9X-3402 SOCKET-CONNECTOR 16-GA TO 18-GA 47 N
1 9X-6857 9X-6857 SOCKET-CONNECTOR 16-GA TO 18-GA 4 N
1 119-3662 119-3662 TUBE-HEAT Shrink 10.85-MM DIA)(7-CM E N
1 125-7875 125-7875 TUBE-HEAT Shrink 7.44-MM DIA)(5-CM E N
1 8T-3490 8T-3490 NUT-WELD M10X1.5-THD M 1 N
1 9G-4343 9G-4343 TERMINAL-RING 4-GA, 1/4-IN SCREW 1 N
1 9G-4336 9G-4336 TERMINAL-RING 4-GA, 3/8-IN SCREW 1 N
1 125-7876 125-7876 TUBE-HEAT Shrink 17.78-MM DIA)(8-CM E N
1,2 19 132-5789 132-5789 Clip LADDER C 4 N
2 22 4L-6454 4L-6454 Bolt 3/8-16X1-IN 2 N
2 23 4S-1962 4S-1962 Clip LOOP 1 N
1,2 24 5M-3062 5M-3062 Bolt 3/8-16X0.75-IN C 3 N
2 25 5S-7379 5S-7379 Bolt 3/8-16X0.875-IN 1 N
2 26 5S-7383 5S-7383 Bolt 3/8-16X1.75-IN 1 N
1,2 27 6D-4246 6D-4246 Clip LOOP 14 N
2 28 7X-0507 7X-0507 WASHER-HARD 12X22.5X5-MM THK 1 N
1 29 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK C 1 N
1 30 8T-4137 8T-4137 Bolt M10X1.5X20-MM CM 1 N
1,2 31 8T-4896 8T-4896 WASHER-HARD 10.2X18.5X2.5-MM THK C 8 N
2 32 8T-8911 8T-8911 Bolt 5/16-18X2-IN 1 N
1 144-1636 144-1636 PIN-CONNECTOR 14-GA TO 18-GA 4 N
1 15 268-3678 268-3678 Spacer 11X16X45-MM THK 1 N
1 16 274-6717 274-6717 SENSOR-PRESSURE TURBOCHARGER INLET 1 N
2 6V-9023 6V-9023 TUBE-HEAT Shrink 12.7-MM DIA)(3-CM E N
2 3T-4688 3T-4688 TERMINAL-RING 4-GA, 7/16-IN SCREW N
2 9G-4344 9G-4344 TERMINAL-RING 4-GA, 1/2-IN SCREW 1 N
2 131-1487 131-1487 Terminal AS 6-GA TO 8-GA 1 N
2 2L-8049 2L-8049 TERMINAL-RING 6-GA, NO. 10 SCREW 1 N
2 2L-8057 2L-8057 TERMINAL-RING 8-GA, NO. 10 SCREW 1 N
2 2L-8054 2L-8054 TERMINAL-RING 6-GA, 1/2-IN SCREW 1 N
2 2L-8061 2L-8061 TERMINAL-RING 8-GA, 1/2-IN SCREW 1 N
2 24 4P-7581 4P-7581 Clip LADDER 4 N
1,2 28 6V-8801 6V-8801 Nut 3/8-16-THD 2 N
2 31 9B-7237 9B-7237 Bolt 3/8-16X1.25-IN 1 N
1 6 355-3148 355-3148 Switch AS-PRESSURE HIGH, LOW)(COMPRESSOR, High SIDE C 1 N
1 8T-8729 8T-8729 PIN-CONNECTOR 16-GA TO 18-GA 2 N
2 10 318-1181 318-1181 Sensor GP-SPEED MAGNETIC)(ENGINE OUTPUT CY 1 N
1 126-1767 126-1767 PIN-CONNECTOR 14-GA TO 16-GA 4 N
2 33 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 1 N
1 35 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 2 N
1 37 290-5562 290-5562 Mount DUAL SWIVEL 1 N
S: A4G / A4G (1 ~ 99999)
: (INCLUDES Receptacle AS & WEDGE) : (INCLUDES Receptacle AS & WEDGE) : (INCLUDES Receptacle AS & WEDGE) : (EACH Kit Includes Receptacle AS & WEDGE) : (EACH Kit Includes Plug AS, WEDGE, & Interface SEAL) C: Change From Previous Type E: Order BY The Centimeter M: Metric Part Y: Separate Illustration

*Assembly 227-4948 Wiring GP-ENGINE Suitable for 657G Wheel Tractor Electrical And Starting System
*Original 227-4948 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 227-4948 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Power-Cat.COM have professional services.

Power-Cat.COM global.